
92120i

44(0)1942-715-407

- UK

ISO 8528-13.

www.championpowerequipment.co.uk

2500W 

www.championpowerequipment.co.uk

Original Instructions

Made in China-REV20200925



Transportation 24

92120i  - UK 2500W 

CE Declaration



92120i - UK 2500W 

92120i - UK

44(0)1942-715-407



999

92120i - UK 2500W 



1) Protect children by keeping them at a safe distance from
the generator.
2) Fuel is combustible and easily ignited. Do not refue
during operation. Do not refuel while smoking or near naked
flames. Do not spill fuel.
3) Some parts of the internal combustion engine are hot and
may cause burns. Pay attention to the warnings on the
generator.
4) Engine exhaust gases are toxic. Do not operate the
generator in unventilated rooms. When installed in ventilated
rooms, additional requirements for fire and explosion
protection shall be observed.

92120i - UK 2500W 



1) Before use, the generator and its electrical equipment
(including lines and plug connections) should be checked
to ensure that they are not defective.
2) The generator shall not be connected to other power
sources, such as the power company supply mains. In
special cases where stand-by connection to existing
electrical systems is intended, it shall only be performed
by a qualified electrician who has to consider the
differences between operating equipment using the 
public electrical network and operating the generator.
3) Protection against electrical shock depends on circuit
breakers specially matched to the generator.1f the circuit
breakers require replacement, they should be replaced
with a circuit breaker having identical ratings and
performances characteristics.
4) Due to high mechanical stresses, only tough rubber-
sheathed flexible cable (in accordance with IEC 60245-4)
or the equivalent should be used.
5) When using extension lines or mobile distribution
networks the resistance value shall not exceed l,5Ω. For
reference, the total length of lines for a cross section of
l,5 mm2 should not exceed 60 m; for a cross section of
2,5 mm2, this should not exceed 100m.
Generators should only be loaded up to their rated power
under the rated ambient conditions.

92120i - UK 2500W 



92120i - UK 2500W 

 

UNLEADED FUEL ONLY. Minimum octane rating

ENDAST BLYFRI BENSIN. Använd 95- eller 98-



92120i- UK 2500W 

Engine emits toxic carbon monoxide. Do not operate generator in enclosed area.



92120i - UK 2500W 



92120i - UK 2500W 

1 2 3 4 5 6 7 8

10W-30
2

1

18
49

-L
-O

P-
A



Choke - Used to start a cold engine.

92120i - UK 2500W 



0

8

16

92120i - UK 2500W 

120

1

A



500ml/16.9 fl.oz

92120i - UK 2500W 



92120i - UK 2500W 

44(0)1942-715-407

500ml/(16.9 fl.oz)

MAX

OIL DIP STICK



92120i - UK 2500W 



92120i - UK 2500W 



92120i - UK 2500W 



240
50

92120i - UK 2500W 



92120i-UK

92120i-UK

92120i - UK 2500W 

  44 (0)1942-715-407
www.championpowerequipment.co.uk



92120i - UK 2500W 

44(0)1942-715 - 407.



92120i- UK 2500W 



The filter element may contains PAHs, PAHs are 
harmful for your health. Please wear gloves for 
protection during air filter maintenance.

92120i - UK 2500W 

+44 (0)1942-715-407

44(0)1942-715-407



92120i - UK 2500W 



Transportation

To prevent fuel spillage when transporting or during 
temporary storage, the washer should be secured upright in 
its normal operating position, with the engine switch OFF. 
The fuel valve lever should be turned OFF.

When transporting:
Do not overfill the tank. Do not operate the washer while 
it is on vehicle. Take the washer off the vehicle and use it 
in a well-ventilated place. Avoid a place exposed to direct 
sunlight when putting the washer on a vehicle.1f the 
washer is left in an enclosed vehicle for many hours, 
high temperature inside the vehicle could cause fuel to 
vaporize resulting in a possible explosion. Do not drive 
on a rough road for an extended period with the washer 
on board. If you must transport the washer on a rough 
road, drain the fuel from the washer beforehand.

44(0)1942-715-407

92120i - UK 2500W 



Rated/Starting

500ml/(16.9 fl.oz)

120

120 15.41

92120i-UK

50

148F-D

92120i- UK 2500W 

www.championpowerequipment.co.uk

Measured sound pressure level 72dB(A)

Max site altitude of installation  . . . . . . . . . . . . . . . . ... ..........
. . . .

. 1500m
58dB(A)

      dB(A)
40°C /104°F

≤1.5 dB(A)

Max Ambient Temp (°C / °F)

Measured sound pressure level (7M)
(4M)

Noise measurement uncertainty
Guaranteed sound power level

. . . . . . . . . . . . . . . . . .. .

38.8 17.6

      97 

1850/2500



92120i - UK 2500W 



92120i - UK 2500W 

# Part Number Description Qty.

1 100010946-0001 Screw M4 x 10 5

2 100095857-0005 Bolt M4 x 18 1

3 100072724 Lever, Fuel Valve 1

4 100716329-0001 Panel Assembly 1

5 100011421-0013 Flange Nut M6 1

6 100010910-0003 Flat Washer Ø6 1

7 100019782-0001 Receptacle, 12 VDC 1

8 100716333 DE-Type Plug 1

9 100011025-0001 Lock Washer Ø6, Toothed 1

10 100010886-0004 Spring Washer Ø6 1

11 100142155-0001 LED Display Module 1

12 100019758-0001
16Amp Circuit Breaker, 
Push Button

1

13 100057719-0001
8Amp Circuit Breaker, 
Push Button

1

14 100120180-0001 Cover, Circuit Breaker 2

15 100091059-0003 Parallel Port, Square, Red 1

16 100091059-0004
Parallel Port, Square, 
Black

1

17 100150096-0003
Parallel Port Cover, 
Square, Red

1

18 100150096-0004
Parallel Port Cover, 
Square, Black

1

19 100092320-0001 Ground Stud 1

20 100083841 Switch Block 1

21 100091757
Circlip, Bearing Holder, 
Ø1.8 x Ø6

2

22 100081995-0001 Step Bolt 20

23 100142063-0001 Front Panel, Black 1

24 100126150 Fuel Valve, Angle 45° 1

25 100011571-0002 Big Flange Bolt M6 x 14 2

26 100005149 Calmp 1, Ø7.5 2

27 100011570-0008 Big Flange Bolt M6 x 12 13

28 100716328-0001 Inverter, 120V 50Hz 1

29 100000671 Clip Ø13 1

30 100011249-0004 Bolt M5 x 12 1

31 1ZC7DFB16 Engine 79cc 1

32 100033099-0008 Big Flange Bolt M6 x 18 2

33 100131884
Tube Sheath, Silicon 
Resin

1

34 100131883-0001 Fuel Tube, L=275mm 1

35 100090871 Calmp 2, Ø9.7 x 8 1

# Part Number Description Qty.

36 100009020 Fuel Strainer 1

37 100072874 Rear Air Guide 1

38 100011004-0003
Self-tapping Screw ST4.2 
x 25

4

39 100092440-0007
Housing Assembly, Left 
Handle, Black

1

40 100139137-0001
Housing, Left Handle, 
Black

1

41 100050562 Threaded Clamp 12

42 100033079-0005 Screw M5 x 16 4

43 100156094-0004
Side Cover Plate, Left, 
Yellow

1

44 100081994-0001 Shaft Locating Bolt 6

45 100092446-0001 Deco Trim, Recoil 1

46 100158387 Cable 1

47 100072727-0001 Rubber Pad 2

48 100072725 Fuel Tank, 4 L 1

49 100073150 Rubber Washer 1

50 100008887 Lock Nut 1

51 100072726-0005 Fuel Tank Cap 1

52 100142062-0001
Rear Panel, Muffler, 
Black

1

53 100072722 O-ring Seal 1

54 100087972 Retainer Ring 4

55 100011000-0002
Self-tapping Screw ST4.2 
x 9.5

1

56 100085794 Spark Arrester Assembly 1

57 100072875-0001 Front Air Guide 1

58 100072878 Oil Seal 1

59 100097811-0001 Ignition Coil 1

60 100093250-0005
Self-tapping Screw ST4.8 
x 20

2

61 100092441-0007
Housing Assembly, Right 
Handle, Black

1

62 100139138-0001
Housing, Right Handle, 
Black

1

63 100092444-0005
Spark Plug Maintenance 
Plate, Black

1

64 100157709-0001
Housing Cover, Right, 
Yellow

1

65 100163095-0003
Maintenance Panel, 
Yellow

1

66 100072713-0002 Screw 2



92120i - UK 2500W 

# Part Number Description Qty.

67 100090005-0001
Rectifier Bridge, 
Capacitance

1

68 100072715-0001 Vibration Mount, Support 4

69 100088546
Housing Assembly, 
Bottom, Black

1

70 100072711 Housing, Bottom, Black 1

71 100072994-0001 Step Nut M6 6

72 100072710-0001 Rubber Damper 1

73 100011452-0010 Nut M6 4

74 100072712 Foot, Bottom Housing 4

75 100011419-0007 Flange Nut M5 1

76 100010885-0003 Spring Washer Ø5 1

77 100010919-0002 Flat Washer Ø5 1

78 100163194 Wiring 1

79 100714558 Wire Stop Block 1

80 100011001-0005
Self-tapping Screw ST4.2 
x 10

1



92120i - UK 2500W 



92120i - UK 2500W 

NO. Part Number Description QTY NO. Part Number Description QTY

1 100033099-0008 Big Flange Bolt M6 x 18 4 29 100005149 Clamp 1, Ø7.5 1

2 100097810 Spark Plug(E6RTC) 1 30 100087351-0001 Oil Tube 1

3 100154528-0001 Breather Tube 1 31 100075035 Air Filter Hose 1

4 100072876-0001 Cylinder Head Cover Assembly 1 32 100085694 Gasket, Cylinder Head 1

5 100085696 Strainer, Cylinder Head Cover 1 33 100010549 Dowel Pin Ø8 x 12 4

6 100085695 Inner Cover, Cylinder Head Cover 1 34 100075061 Push Rod 2

7 100005133-0001 Cross Screw M3 x 6.5 3 35 100075059 Valve Exhaust 1

8 100075052 Gasket, Cylinder Head Cover 1 36 100159354 Valve Intake 1

9 100075054 Rocker Arm Assembly 2 37 100075036 Lifter, Valve 2

10 100075053 Shaft, Rocker Arm 1 38 100075040 Piston Ring Set 1

11 100075055 Valve Collet 2 39 100088147 1st Piston Ring 1

12 100075058 Oil Drip Pan 1 40 100088148 2nd Piston Ring 1

13 100075056 Valve Spring Seat, 182F 2 41 100088146 Oil Ring 1

14 100159357 Spring Valve 2 42 100075038 Circlip 2

15 100011275-0005 Flange Bolt M6 x 50, GB5789 4 43 100075039 Wrist Pin 1

16 100148916 Cylinder Head 1 44 100159355 Piston 1

17 100088412-0001 Stud Bolt M6 x 73 2 45 100075037 Connecting Rod 1

18 100075043 Muffler Pad 1 46 100091043 Bolt, Connecting Rod 2

19 100065662-0001 Exhaust Muffler Assembly 1 47 100085410 Crankcase 1

20 100011277-0004 Flange Bolt M6 x 60, GB5789 4 48 100075063-0002 Oil Level Sensor 1

21 100011452-0010 Lock Nut M6, Flange 4 49 100031967-0008 Big Flange Bolt M6 x 16 2

22 100010348-0001 Stud Bolt M6 x 87 2 50 100011570-0008 Big Flange Bolt M6 x 12 5

23 100075048 Gasket, Insulator 1 51 100065663 Crankshaft 1

24 100075049 Insulator, Carburetor 1 52 100159356 Camshaft 1

25 100075050 Gasket, Carburetor 1 53 100075062 Gasket, Crankcase Cover 1

26 100159122-0001 Carburetor 1 54 100072617 Cover, Crankcase 1

27 100061512 Stepping Motor 1 55 100031968-0003 Big Flange Bolt M6 x 20 7

28 100051029-0003 Screw M4 x 6 2 56 100084322-0004 Oil Dipstick Assembly, Black 1



92120i - UK 2500W 

NO. Part Number Description QTY

57 100092649-0001 Trigger 1

58 100085697 Oil Seal Ø20 x Ø32 x 6 1

59 100159546-0002 Alternator Assembly,  Ø150 x 44.5 mm 1

60 100159545-0001 Stator Assembly, Fe, Ø120 x 21 mm 1

61 100085871-0001 Rotor Assembly, Permanent Magneto,  Ø150 x 44.5 
mm 1

62 100011223-0002 Flange Bolt M6 x 32 2

63 100072871 Cooling Fan 1

64 100072872-0001 Pulley, Starter 1

65 100033063-0002 Flange Nut M12 x 1.25 1

66 100072873 Fan Cover Assembly 1

67 100085054 Fan Cover, Black 1

68 100075483-0001 Air Filter Element 1

69 100075482-0001 Air Filter Cover 1

70 100000655 Wire Clip B 1

71 100075051-0002 Recoil Starter Assembly, Black 1

72 100011571-0002 Big Flange Bolt M6 x 14 3

73 100131964 Fuel Bowl Mounting Bolt 1

74 100131960 Fuel Bowl O-Ring 1

75

100163552 Main Jet Standard 1

100163549 Main Jet Altitude 1000-2000m /

100163550 Main Jet Altitude 2000-3000m /

76 100006037 Fuel Bowl Mounting Bolt Gasket 1



Wiring Diagram

92120i - UK 2500W 



44(0)1942-715-407

Email sales@winchsolutions.co.uk

92120i - UK 2500W 






